
990000611:  1 of 13; Rev A; Rev Date 06-MAY-2025

Instructions
INSTRUCTIONS

INSTRUCCIONES
Minneapolis, MN 55428
www.safcoproducts.com

an LDI Company

Safco Products Company, Minneapolis, MN 55428

For questions or concerns, please call 1-888-971-6225
available Monday-Friday 7:30 AM to 5:00 PM (Central Time) (English-speaking operators)

Si vous avez des questions pour poser ou les préoccupations
pour exprimer, connecter au 1-888-971-6225 

de 7H30 à 17H00 (Heure centrale) (Opérateurs de langue anglaise)

Si usted tiene preguntas o preocupaciones,
por favor llame 1-888-971-6225 

de 7:30 AM a 5:00 PM (Hora Central) (Operadores que hablan inglés)

PRODUCT WARRANTY is available online at: www.safcoproducts.com
• LA GARANTÍA DEL PRODUCTO está 

disponible en la Internet: www.safcoproducts.com
• LA GARANTIE DU PRODUIT est 

disponible sur l’Internet : www.safcoproducts.com

⚠ KEEP OUT OF REACH OF CHILDREN UNTIL ASSEMBLY IS COMPLETE, DUE TO THE PRESENCE OF SMALL OR SHARP PARTS.
ADULT ASSEMBLY REQUIRED

⚠ MANTENER FUERA DEL ALCANCE DE LOS NIÑOS HASTA QUE SE 
COMPLETE EL MONTAJE, DEBIDO A LA 

PRESENCIA DE PIEZAS PEQUEÑAS O AFILADAS.
SE REQUIERE MONTAJE DE ADULTOS

⚠ TENIR HORS DE PORTÉE DES ENFANTS JUSQU’À CE QUE 
L’ASSEMBLAGE SOIT TERMINÉ, EN RAISON DE LA 

PRÉSENCE DE PIÈCES PETITES OU TRANCHANTES.
ASSEMBLAGE ADULTE REQUIS

Aberdeen Main Desk Height Adjustable
Aberdeen Bureau Principal Réglable En Hauteur

Aberdeen Escritorio Principal Con Altura Ajustable



TOOLS REQUIRED: Phillips Screwdriver 
OUTILS REQUIS : Tournevis cruciforme 

HERRAMIENTAS REQUERIDAS: Destornillador Phillips

990000611:  2 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

A

B
C

D

E

F

G

Top / Haut / Arriba 

C

A

B Left Leg / Jambe Gauche / Pierna Izquierda

Right Leg / Jambe Droite / Pierna Derecha 

G

D

F

Adjustable Modesty Panel / Panneau de Modestie Réglable / Panel de Modestia Ajustable 

Levelers / Niveleuses / Niveladoras 

Wire Management Tray / Plateau de Gestion Des Câbles / Bandeja Para Gestión de Cables

E Fixed Modesty Panel / Panneau de Modestie Fixe / Panel de Modestia Fijo 

F



TOOLS REQUIRED: Phillips Screwdriver 
OUTILS REQUIS : Tournevis cruciforme 

HERRAMIENTAS REQUERIDAS: Destornillador Phillips

990000611:  3 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

L

Screws 4 X 16MM
Vis 4 X 16MM

Tornillos 4 X 16MM

Qty. / Qté. / Cant. 18

M

K

Cam Sticker
Autocollant Cam

Pegatina de cámara

Qty. / Qté. / Cant. 9

Hardware Pack / Paquet Matérial / Paquete Material: 
ABDHA

J

Cam Fastener
Fixation à came
Fijación de leva

Qty. / Qté. / Cant. 9

I

Cam Post
Poste de caméra

poste de leva

Qty. / Qté. / Cant. 9

H

Wood Dowel
Goujon en bois

Pasador de madera

Qty. / Qté. / Cant. 9

P

Corner Bracket
Support d’angle

Soporte de esquina

Qty. / Qté. / Cant. 4

ON

Allen Wrench 4MM
Clé Allen 4 mm

Llave Allen de 4 mm

Qty. / Qté. / Cant. 1

RQ

Grommet
Oeillet
Ojal

Qty. / Qté. / Cant. 2

Screw M6 X 15
Vis M6 X 15

Tornillo M6 X 15

Qty. / Qté. / Cant. 8

Screw M6 X 33
Vis M6 X 33

Tornillo M6 X 33

Qty. / Qté. / Cant. 10

Allen Wrench 5MM
Clé Allen 5 mm

Llave Allen de 5 mm

Qty. / Qté. / Cant. 1

W

Screw M6 X 10
Vis M6 X 10

Tornillo M6 X 10

Qty. / Qté. / Cant. 3

X

V

Power Cord
Cordon d’alimentation
Cable de alimentación

Qty. / Qté. / Cant. 1

Hardware Pack / Paquet Matérial / Paquete Material: 
Z548 / Z549

UT

Z Bracket
De Bracket

Desde el soporte

Qty. / Qté. / Cant. 2

S

Y

Control Box
Boîtier de commande

Caja de control

Qty. / Qté. / Cant. 1

Controller
Contrôleuse
Controladora

Qty. / Qté. / Cant.1

Screws 4 X 16MM
Vis 4 X 16MM

Tornillos 4 X 16MM

Qty. / Qté. / Cant. 3

Screws 4 X 14MM
Vis 4 X 14MM

Tornillos 4 X 14MM

Qty. / Qté. / Cant. 3



990000611:  4 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

1

Install the Levelers into the Left and Right Side Legs.
Installez les niveleurs dans les pieds gauche et droit.

Instale los niveladores en las patas laterales izquierda y derecha.

(6)G

D

G

B C

M

And
Et
Y



990000611:  5 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

2

K

I

J

Insert Cams into Fixed Modesty Panel. Install Cam Posts into threaded inserts in Top of Legs. 
Attach Fixed Modesty Panel to Legs by turning  Cams. Attach Stickers over Cams. 

Insérez les cames dans le panneau de fond fi xe. Installez les tiges de came dans les inserts fi letés situés en haut 
des pieds. Fixez le panneau de fond fi xe aux pieds en tournant les cames. Collez les autocollants sur les cames.
Inserte las levas en el faldón fi jo. Instale los postes de leva en los insertos roscados de la parte superior 

de las patas. Fije el faldón fi jo a las patas girando las levas. Coloque las pegatinas sobre las levas.

NOTE: Before assembly the top to metal frame,adjust the SAME HEIGHT of both wood legs.
REMARQUE : Avant d’assembler le dessus au cadre métallique, ajustez la MÊME HAUTEUR des deux pieds en bois.

NOTA: Antes de ensamblar la parte superior al marco de metal, ajuste la MISMA ALTURA de ambas patas de madera.

(4RH (4)I (4)J (4)K

E

B

C

H

NOTE:  The arrow on the face of the Cam should point towards the Cam Post for proper alignment.
REMARQUE : la fl èche sur la face de la came doit pointer vers le montant de la came pour un alignement correct.

NOTA: La fl echa en la cara de la leva debe apuntar hacia el poste de la leva para una alineación adecuada.



990000611:  6 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

3

Insert Wood Dowels into the Adjustable Modesty Panel, Insert Cams into Adjustable Modesty Panel. 
Install Cam Posts into the Top. Attach  Adjustable Modesty panel to top by turning Cams. 

Attach Stickers over Cams.
Insérez les chevilles en bois dans le panneau de fond réglable, puis les cames. Installez les montants de came 

dans la partie supérieure. Fixez le panneau de fond réglable en tournant les cames. 
Collez les autocollants sur les cames.

Inserte las clavijas de madera en el panel de faldón ajustable e inserte las levas. Instale los postes de leva 
en la parte superior. Fije el panel de faldón ajustable a la parte superior girando las levas. 

Coloque las pegatinas sobre las levas.

(2)H (3)I (3)J

AJ

NOTE:  The arrow on the face of the Cam should point 
towards the Cam Post for proper alignment.

REMARQUE : la fl èche sur la face de la came doit pointer 
vers le montant de la came pour un alignement correct.
NOTA: La fl echa en la cara de la leva debe apuntar hacia 

el poste de la leva para una alineación adecuada.

H
K

I

(3)K

D



990000611:  7 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

4

Install the Bracket to the Control Box by Screws, Install the Control Box to the Top by Screw; Install 
the Bracket to the Adjustable Modesty Panel and the Top by Screw.

Installez le support sur le boîtier de commande à l’aide de vis, installez le boîtier de commande sur le dessus 
à l’aide de vis ; installez le support sur le panneau de modestie réglable et le dessus à l’aide de vis.

Install the Bracket to the Control Box by Screws, Install the Control Box to the Top by Screw; Install the 
Bracket to the Adjustable Modesty Panel and the Top by Screw.

(16)L (4)Q (2)S

Q

W

L

S

X

(2)T (2)W (1)X

T



990000611:  8 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

5

Put the Top on the Legs.
Mettez le haut sur les jambes.

Coloque la parte superior sobre las piernas.

A



990000611:  9 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

6 (1)M

Install the Top to the Legs by Screw; Put Memory Controller on  desired location 
on front edge of top, and fasten with Screws.

Installez le dessus sur les pieds à l’aide de vis ; placez le contrôleur de mémoire 
à l’emplacement souhaité sur le bord avant du dessus et fi xez-le avec des vis.

Instale la parte superior en las patas con tornillos; coloque el controlador de memoria en la
 ubicación deseada en el borde frontal de la parte superior y fíjelo con tornillos.

M

O

(8)O



990000611:  10 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

7

Uninstall the Frame Mounting  Screws with Wrench.  Install Wire Management Tray to Frame using 
Screws and Wrench. Re-install Frame Screws thru  Wire Management Tray.

Retirez les vis de fi xation du cadre à l’aide d’une clé. Installez le plateau de gestion des câbles sur le cadre 
à l’aide des vis et de la clé. Réinstallez les vis du cadre dans le plateau de gestion des câbles.

Desinstale los tornillos de montaje del marco con una llave inglesa. Instale la bandeja de organización de cables 
en el marco con tornillos y una llave inglesa. Vuelva a instalar los tornillos del marco a través de la bandeja de 

organización de cables.

(8)N (1)R (2)U (1)Y

U

N

R

F

Y



990000611:  11 of 13; Rev A; Rev Date 06-MAY-2025 Safco Products Company, Minneapolis, MN 55428

8

Put the Grommets to the Top; Connect power for Control Box using the Power  Cord and connect 
Controller into the Control Box; Plug Power Cord into outlet  and proceed with Controller Initialization. 

See User Manual.
Placez les œillets en haut ; connectez l’alimentation du boîtier de commande à l’aide du cordon d’alimentation 
et le contrôleur au boîtier de commande ; branchez le cordon d’alimentation sur une prise secteur et initialisez 

le contrôleur. Consultez le manuel d’utilisation..
Coloque los ojales en la parte superior; conecte la alimentación a la caja de control mediante el cable de 
alimentación y conecte el controlador a la caja de control; enchufe el cable de alimentación a la toma de corriente 

y proceda a la inicialización del controlador. Consulte el manual del usuario.

(2)P

I

P

V

J

(1)V


